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ZHEJIANG RHI ELECTRIC CO.,LTD

WA i T A BB Tl X
WENZHOU BRIDGE INDUSTRIAL ZONE, YUEQING CITY ZHEJIANG, CHINA
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The following sample(s) and sample information was/were submitted and identified by/on the

behalf of the client
FE b 2R i+
Sample Name Busbar
R R R 2017.11.20
Sample Received Date  Nov. 20, 2017
P b H 2017.11.20-2017.11.22
Testing Period Nov. 20, 2017 to Nov. 22,2017
RER IRAEZ T EZDR, W TR A R4S (Pb), 48 (Cd), 7k (Hg), 78
% (Cr (V) AT IR
Test Requested As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg),
Hexavalent Chromium(Cr(VI)) in the submitted sample(s).
RO IR R 5 R 2RI i)
. Spection & I
Test Method/Test Result(s) Please refer to the following page(s).
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Technical Manager No. R138201045
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al (Ningbo) Co.,Ltd. 1-2F, Eastern Factory, No.76, Jinghua Road, High-Tech Zone, Ningbo, Zhejiang, China
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BMAKIE Test Method
_ AN TR A
W Wik 7k AR
Test Item(s) Test Method .
Equipment(s)
%t (Pb) Lead (Pb) IEC 62321-5:2013 Ed.1.0 ICP-OES
4% (Cd) Cadmium (Cd) IEC 62321-5:2013 Ed.1.0 ICP-OES
7 (Hg) Mercury (Hg) IEC 62321-4:2013 Ed.1.0 ICP-OES
N (Cr(VI)) Hexavalent IEC 62321-7-1:2015 UV-Vis
Chromium(Cr(VI))
KR Test Result(s)
. 2011/65/EUE S BR{E 7
MR E Test Item(s) ZE3R Result BRI R MDL Limit of Directive
2011/65/EU”
#+ (Pb)
Lead (Pb) N.D. 2 mg/kg 1000 mg/kg
i (Cd)
Cadmium (Cd) N.D. 2 mg/kg 100 mg/kg
7k (Hg)
Mercury (Hg) N.D. 2 mg/kg 1000 mg/kg
NS (Cr (VD)) v ,
Hexavalent Chromium(Cr(VI)) N.D. 0.10 pg/cm?(LOQ) 1000 mg/ke
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TR & /FALHER A HRAODE 2 14 A €0 4 8 CREARIR A aX)
Tested Sample/Part Description Metal with silvery plating and cupreous metal (Mix all)
B/E: LT des, 8, RZEMmBmani.
2. MBEFER, WHRHTEEREIR, Wk RARER R PR — MR —M R
MEE.
-N.D.= KAt (ChTJrime R elE 2 IR)
-mg/kg=ppm= H I3 ZL—
-LOQ = EEFR, FSERHE EFR 790.10 pg/em?
SRR E/NT0.10 pg/em?2, B AAS SIS
= BRAEAGE T A R
Remark: 1.The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.

2.As specified by client, the test was conducted by mixing all materials together.The
result(s) shown on this report may be different from the content of any homogeneous

material.
-MDL = Method Detection Limit

-N.D. = Not Detected (<MDL or LOQ)
-mg/kg = ppm = parts per million
-LOQ = Limit of Quantification, The LOQ of Hexavalent chromium is 0.10 pg/cm?
-The sample is negative for Cr(VI) — The Cr(VI) concentration is below 0.10 pg/cm2.
The coating is considered a non-Cr(VI) based coating.
v e . .
- "= The limits apply to homogeneous material.



CTI

o
Test Report

N {

WEgS  ECL03J006579001E a4 Jte
Report No. ECL03J006579001E Page 4 of 6
KIUFRFE Test Process
1. #(Pb), #&(Cd)
Lead (Pb), Cadmium (Cd)
PSR Fan - EEE W acEmRREG IR LR
_ _
Weigh ﬁpfe:;lg placeit | Adddigestion reagent ::> Drigest the sarmple
FRAR At i 2 B .
HIAEREE e R
Dy A shing/ Residue
Allali Fusions s
Eﬁlg;}g“ EEFAHER A.cid Disschition Filtmtion
Analyzed by ¢ Iviake up with
ICP-OES deionized water
TER
Solution
2. k(He)
Mercury (Hg)
FrEF ST R ERE S a2 NG BRI TEREE BRI EER R SR

Wheigh sarrple and placeitina
i crowawe di gesti on wessel

—| Adddigestion reagent :

Drigest sarmple in i o owatwe
digestion owen

FHICE-OES
o7 Tvlake up with
Analyred by <:: bk
ICP-CES

EETHKEE

dei ohized water

FARE B AR : .
—| mwe g PR
! _ _ Fesidue
;‘1‘1-11-;311. Fus ctn.-" e
Locid Dissolution Filtration

T

Solution
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3. s (Cr (VD))
Hexavalent Chromium(Cr(VI))

B 3& & s, ¥ FH 3Rk Z2 B I EREIFR
Talke a portionof — Extraction with — Filter and remove
the sample hoiling water the sample
. T
FUV-Vis 4 A W TR AT pH
S— S— Adjustthe pH walue
Analyzed by UV -Visg Addtest solution .
of the solution

A4
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Photo(s) of the sample(s)
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*** End of report ***
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The test report is effective only with both signature and specialized stamp. The result(s) shown in this
report refer only to the sample(s) tested. Without written approval of CTI, this report can’t be

reproduced except in full.
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